7.6	Adding H3F Kit


The H3F kit is a frame unit which is joined to the floor model H1F or floor model H2F and enables the accessory devices such as the remote adapter to be installed.


7.6.1	Installing H3F Kit


(1)	External appearance of the subsystem with the H3F kit


The H3F kit can be attached on the right side of the H1F or H2F.   External appearance of the subsystem to which the H3F kit is attached is shown below.





� EMBED Word.Picture.6  ���


Figure 7.6.1  External appearance of the subsystem with the H3F kit





�
(2)	Installation area and maintenance area


Areas required for installation and maintenance when the H3F kit is joined to the H1F and H2F in Figure 7.6.2.





� EMBED Word.Picture.6  ���


Figure 7.6.2  Installation Area and Maintenance Area





�
(3)	Composition of H3F Kit





Table 7.6.1  Composition of H3F Kit


Kit type�
No.�
Part No.�
Part name�
Quantity�
Remark�
�
H3F�
1�
3159197-A�
BASE ASSY�
1�
�
�
�
2�
2104508-A�
COVER ASSY�
1�
-�
�
�
3�
2104471-A�
FRONT COVER�
1�
�
�
�
4�
3259093-1�
RAIL�
2�
Not used when the Remote adapter is to be installed.�
�
�
5�
3259095-1�
SKIRT (CK)3�
1�
For H1F�
�
�
6�
3259095-2�
SKIRT (CK)3�
1�
For H2F�
�
�
7�
SB408�
Binding screw (M4(8)�
13�
Fastening the BASE ASSY, RAIL and COVER ASSY.�
�
�
8�
SB510�
Binding screw (M5(10)�
4�
Fastening the accessory unit�
�






�
7.6.2	Procedure for installing H3F kit


(1)	Remove the front bezel and rear cover. (Temporarily keep the removed front bezel and rear cover until they are reinstalled.)


(2)	Be sure to remove the skirt when moving the subsystem.


(3)	Removing the Top cover.


Remove the skirt, top cover, and side cover (R) on the right side to join the H3F.   The side cover (R) and skirt are to be replaced with the parts of the H3F kit. 


(Temporarily keep the removed top cover and screws since they are to be used in step (6).


(a)	Remove the four Allen bolts (with washers) ( on the front side and two of them on the rear side.


(b)	Lift the top cover and remove it from the subsystem (the H1F or H2F).


(4)	Removing the Side cover (R).


(a)	Remove the two Allen bolts (with washers) (.


(b)	Slide the side cover (R) in the arrow direction to unfasten its hook from the side panel of the RK.


(c)	Remove three inserted claws from the three slots on the Cart lifting the side cover (R) obliquely.


(d)	Remove the side cover (R).  (When the H3F kit is to be joined, the side cover is not used because it is replaced with the Cover included in the H3F kit.)





� EMBED Word.Picture.6  ���


Figure 7.6.2  Removing the Covers





�
(5)	Installing the Base


(a)	Turn the two leveling bolts installed under the Base so that their heights are made to be the shortest.


(b)	Fasten the rail with the two binding screws (M4 × 8) when it is necessary. (It is not needed to install the rail when the remote adapter is to be installed.)


(c)	Insert the three protrusions of the Base into the slots for receiving them (slots which were used to install the side cover) on the cart, and then slide the Cart in the direction shown by the allow ( (().


(d)	Fasten the Base to the Cart with the five binding screws (M4 × 8).


(e)	Turn the leveling bolts until no clearances are left between the bolts and the floor.





� EMBED Word.Picture.6  ���


Figure 7.6.3  Installing Base





�
(6)	Installing the Covers


(a)	Fasten the rail with the two binding screws (M4 ( 8) when it is necessary.   (It is not needed to install the rail when the remote adapter is to be installed.)


(b)	Insert the three claws of the Cover into as many slots on the Base.


(c)	Fasten the top of the Cover with the two binding screws (M4 ( 8) by screwing them into the screw holes which were used to install the side cover.


(d)	Fasten the front bottom portion of the Cover to the Base with the two binding screws (M4 ( 8).





� EMBED Word.Picture.6  ���


Figure 7.6.4  Installing the Top Cover and Cover





�
(7)	Installing the top cover


(a)	Make the handles housed in the hand holes.


(b)	Place the top cover which has been temporarily kept on the top of the subsystem main body.


(c)	Fasten its front and rear sides with four and two washer and socket bolts ( respectively.





(8)	Mounting the accessory unit


For the procedure for installation, refer to the related manual of the accessory device to be installed.





(9)	Attach the skirt and front cover


(a)	Attach the front cover onto the front side of the Cover of the H3F.


(b)	Install the Skirt (CK) 3.�The Skirt (CK) 3’s for the H1F and H2F are different from each other.





� EMBED Word.Picture.6  ���


Figure 7.6.5  Installing the Covers





(10)	Attach the front bezel and rear cover.


(a)	Install the front bezel and rear cover which have been temporarily kept.





DF500	K6602339-





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0370





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0380





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0390





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0400





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0410





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0420





REV.1�
Jul.2000�
Aug.2000�
�
�
�
�
�
Copyright © 2000, Hitachi, Ltd.


INST 07-0430














